Membrane Bioreactors (MBR) for
Water Reclamation

Course No: C07-003
Credit; 7 PDH

Raymond Ehrhard, P.E., B.C.E.E.

Continuing Education and Development, Inc.
22 Stonewall Court
Woodcliff Lake, NJ 07677

P: (877) 322-5800
info@cedengineering.com



RECLAMALION

Managing Wate.r g the West

Desalination and r Purification Research and Development
Report No. 103 ™ A

Optimization of Various MBR
SYAIEINES for Wat-- F Cl‘amatlon —

s ;-r..&}.}a I':'_

U.S. Department of the Interior

Bureau of Reclamation

Technical Service Center = — = ' s
Denver, Colorado — April 2004




REPORT DOCUMENTATION PAGE OMB No. oo o188

Public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources, gathering and
[...]
Summary of Capital and O&M Costs Operation on Advanced Primary

EFFTUBNT ..o A-14
Summary of Costs, $/Kgal Operation on Advanced Primary Effluent............. A-14

Vi



List of Figures

Figure 4-1: Schematic Diagram of the Point Loma Advanced Wastewater

Treatment PIant..........coooiiiiiii e s A-15.
Figure 4-2: Schematic Diagram of Pilot Treatment Train During Phase |

(Part 1 & PArt 2) ..ottt A-16.
Figure 4-3: Schematic Diagram of Pilot Treatment Train During Phase Il....................... A-17.
Figure 4-4: Kubota MBR: Side View (Top); Plan View (Bottom) ...........cccceevvcviiiinnnnne. A-18.
Figure 4-5: US Filter MBR: Side View (Top); Plan View (Bottom) ..............ccccceviiiinen. A-19.
Figure 4-6: Zenon MBR: Side View (Top); Plan View (Bottom) ...........ccccooeveiviiiininnnnn A-20.
Figure 4-7: Mitsubishi MBR: Side View (Top); Plan View (BOttom) ........c..ccoevierriencn. A-21.
Figure 5-1: HRT and SRT 7.qay for the US Filter MBR ... A-22.
Figure 5-2: Mixed Liquor Solids for the US Filter MBR ..........ccccoeiiviieiiiene e A-23.
Figure 5-3: DO Concentration in the US Filter MBR..........ccccocoiiiiiiiniceeee e, A-24.
Figure 5-4: HRT and SRT 7.qay for the Kubota MBR ...........ccocoiiiiiiiiccen A-25.
Figure 5-5: DO Concentration in the Kubota MBR...........c.ccooiiiiiiiiiiiee e A-26.
Figure 5-6: Mixed Liquor Solids for the Kubota MBR ..........cccooeiiiviiciiece e A-27.
Figure 5-7: Membrane Performance of the US Filter MBR...........ccccciviiiniiinniec A-28.
Figure 5-8: Membrane Performance of the Kubota MBR..........c.ccccoiviiiiieni e, A-29.
Figure 5-9: Saehan 4040 Bl RO Membrane Performance..........cccoccevveveiinnenieseeniesnnn A-30.
Figure 5-10: Hydranautics Lfc3 RO Membrane Performance ...........ccocevvevveveviesinennnn, A-31.
Figure 5-11: Turbidity Removal by the US Filter MBR..........ccccooiiiiiiiieeeee e, A-32.
Figure 5-12: Turbidity Removal by the Kubota MBR...........ccccooeiviiiiiiieee e A-32.
Figure 5-13: Organic Removal by the US Filter MBR...........cccoooiiiiiineeee A-33.
Figure 5-14: Organic Removal by the Kubota MBR...........ccccocviiiiiiiiiicece e, A-34.
Figure 5-15: Inorganic Nitrogen Removal by the US Filter MBR ..........ccccooiiiiiiniinnnene A-35.
Figure 5-16: Inorganic Nitrogen Removal by the Kubota MBR ...........cccccovivivviieinennen, A-36.
Figure 5-17: Ortho-Phosphate Removal by the US Filter MBR............ccooiiiiiiiiie A-37.
Figure 5-18: Ortho-Phosphate Removal by the Kubota MBR............ccccceiviiiiicciecee, A-37.
Figure 5-19: Coliform and Coliphage Removal by the US Filter MBR...........ccccerennee. A-38.
Figure 5-20: Coliform and Coliphage Removal by the Kubota MBR...........c.cccccoverirnene. A-39.
Figure 5-21: Inorganic Nitrogen Removal by the Saehan 4040 BI RO Membrarne........... A-40.
Figure 5-22: Ortho-Phosphate Removal by the Saehan 4040 BI RO Membrane............... A-41.
Figure 5-23: Inorganic Nitrogen Removal by the Hydranautics LFC3 Ro Membrane...... A-42,
Figure 5-24: Ortho-Phosphate Removal by the Hydranautics LFC3 Ro Membrane......... A-43.
Figure 5-25: Conductivity Profile across the Saehan 4040 Bl Ro Membrane................... A-44,
Figure 5-26: Conductivity Profile across the Hydranautics LFC3 Ro Membrane ............ A-44.
Figure 6-1: HRT and SRT7.qay for the Zenon MBR ... A-45.
Figure 6-2: Mixed Liquor Solids Concentration for the Zenon MBR............c.ccccevevivenen. A-46.
Figure 6-3: Do Concentrations in the Zenon MBR ... A-47.
Figure 6-4: HRT and SRT7-day for the Mitsubishi MBR..............cccoceviiieniiinniese e A-48.
Figure 6-5: Mixed Liquor Solids Concentration for the Mitsubishi MBR........................ A-49.
Figure 6-6: Air Flow to the Mitsubishi MBR ... A-50.

Vii



Figure 6-7: Do Concentrations in the Mitsubishi MBR............cccccooeiiiniiinnencce e A-50.

Figure 6-8: Membrane Performance of the Zenon MBR...........ccccccciieiiiieicnc e, A-51.
Figure 6-9: Membrane Performance of the Mitsubishi MBR..............ccccooviiiinninncnnn A-52.
Figure 6-10: Turbidity Removal by the Zenon MBR. ... A-53.
Figure 6-11: Turbidity Removal by the Mitsubishi MBR ..............ccociiiiiniiiiniee A-53.
Figure 6-12: Organics Removal by the Zenon MBR...........cccccoiiiiieiicic e A-54,
Figure 6-13: Organics Removal by the Mitsubishi MBR...........ccccccooiiiiniinicee A-55.
Figure 6-14: Inorganic Nitrogen Species in the Zenon MBR............cccccvvieviieveiiennennn, A-56.
Figure 6-15: Ortho-Phosphate Removal by the Zenon MBR ...........ccccooiiiiiiiiiienc A-57.
Figure 6-16: Inorganic Nitrogen Species in Mitsubishi MBR............cccccoviviieiniiennenen, A-58.
Figure 6-17: Ortho-Phosphate Removal by the Mitsubishi MBR ...........ccccociiiiiiinnene A-59.
Figure 6-18: Coliform and Coliphage Removal by the Zenon MBR ...........ccccccevvevivnee. A-60.
Figure 6-19: Coliform and Coliphage Removal by the Mitsubishi MBR ......................... A-61.
Figure 8-1: Probability Plot of Turbidity Removal by MBR Systems

DUuring Phase I (Part 1) ......coovoiiieiiee e et A-62.
Figure 8-2 Probability Plot of BOD5 Removal by MBR Systems

DUuring Phase | (Part 1) .......oovoiiieiieece e st A-63.
Figure 8-3 Probability Plot of TOC Removal by MBR Systems

DUuring Phase | (Part 1) ......cooeoieiieiiee et A-64.
Figure 8-4 Probability Plot of Ammonia Removal by MBR Systems

DUuring Phase | (Part 1) ......cooioeiieiieie e A-65.
Figure 8-5 Probability Plot of Phosphate Removal by MBR Systems

DUuring Phase | (Part 1) .....coovoiiieiiee e e A-66.
Figure 8-6 Probability Plot of Total Coliform Removal by MBRs

DUring Phase | (Part 1) .....cooeeeiieiiee e A-67.
Figure 8-7 Probability Plot of Fecal Coliform Removal by MBRs

During Phase | (Part 1) .......cooveieiieie e A-68.
Figure 8-8 Probability Plot of The Total Coliphage Removal by MBRs

During Phase | (Part 1) .......cooveieiieie e A-69.
Figure 8-9 Probability Plot of The Turbidity Removal by MBRs

DUFING PRESE I ...t A-70.
Figure 8-10 Probability Plot of BOD5 Removal by MBR Systems

DUFING PRESE Il ... A-71.
Figure 8-11 Probability Plot of TOC Removal by MBR Pilot Systems

DUFING PRESE Il ... A-72.
Figure 8-12 Probability Plot of Ammonia Removal by MBR Systems

DUFING PRESE Il ...t A-73.
Figure 8-13 Probability Plot of Ortho-Phosphate Removal by MBR Systems

DUFING PRESE I ...t A-74.
Figure 8-14 Probability Plot of Total Coliform Removal by MBR Systems

DUFING PRESE I ...t A-75.
Figure 8-15 Probability Plot of Fecal Coliform Removal by MBR Systems

DUFING PRESE I ...t A-T76.
Figure 8-16 Probability Plot of Total Coliphage Removal by MBR Systems

DUFING PRESE 11 ...t A-T7.
Figure 9-1 Outline of COStiING APPrOACH .......cc.eiviiiiiiiieieiee e A-78.

viii



Figure 9-2 MBR Reclaimed Water Schematic: Forward Flow (Top);

Recycled FIOW (BOIOM).......cvoiiiieii e A-79.
Figure 9-3: Total Costs of Various Capacity MBR Systems Operating on

RAW WASTEWALET .......viiiiiii it A-80.
Figure 9-4: Total Costs of 1& 5 mgd MBR Systems (Raw Wastewater /

Primary EFfIUENT........c.oo e A-80.
Figure 9-5: Economy of Scale Analysis for MBR Systems Operating

ON RAW WASTEWALET ......eeiiiiieieie ettt A-81



Acronyms and Abbreviations

BOD
BODs
BP

cm
CAS
CDHS
CEL
CIL
CIP
COD
CSTR
DO

DD
EBPR
EDC
ENRCCI
F/M ratio
ftZ

gfd

g/L

gpd
gpm

hr

in

kg

L
L/hr-m2
L/min
L/s
mJd/cm?

biochemical oxygen demand
five-day biochemical oxygen demand
back pulse

centimeter

conventional activated sludge
California Department of Health Services
Calscience Environmental Laboratory
cleaned in line

cleaned in place

chemical oxygen demand
continuously stirred tank reactor
dissolved oxygen

double deck

enhanced biological phosphorus removal
endocrine disrupting compounds
Engineering News-Record Construction Cost Index
food to microorganism ratio

square foot

gallons per square foot per day
grams per liter

gallons per day

gallons per minute

hour

inch

kilograms

liter

liters per hour per square meter

liters per minute

liters per second

millijules per square centimeter
square meter

cubic meter

cubic meter per minute

cubic meter per day

membrane bioreactor

microfiltration

milligram

million gallons per day

milligrams per liter

milligrams per liter as nitrogen
minute



mL
MLSS
MLVSS
mm
MPN
MWH
NaOCI
NCWRP
ND
NHs-N
NH4CI
NO,-N
NOs-N
NTU
NWRI
O&M
00S
PFU
PLC
PLWTP
PL Lab
PO4-P
PO,
ppm

psi
QA/QC
RAS
Reclamation
RO

RR

S

scfm
SBWRP
SDI
TDS
TFC
TKN
TOC
TP

TSS

UF
UV2s4
uvT
VFD
VSS
WAS

milliliter

mixed liquor suspended solids
mixed liquor volatile suspended solids
millimeter

Most Probable Number
Montgomery Watson Harza

sodium hypochlorite

North City Water Reclamation Plant
non-detect

ammonia as nitrogen

ammonium chloride

nitrite as nitrogen

nitrate as nitrogen

Nephelometric Turbidity Units
National Water Research Institute
operations and maintenance

out of service

plaque forming units

Programmable Logic Controller
Point Loma Wastewater Treatment Plant
Point Loma Laboratories
Ortho-phosphate as phosphorus
ortho phosphate

parts per million

pounds per square inch

quality assurance/quality control
return activated sludge

Bureau of Reclamation

reverse 0Smosis

recycle ratio

seconds

standard cubic feet per minute
South Bay Water Reclamation Plant
silt density index

total dissolved solids

thin film composite

total Kjeldahl nitrogen

total organic carbon

total phosphorus

total suspended solids

ultrafiltration

ultraviolet absorbance at 254 nanometer
ultraviolet transmittance

variable frequency drive

volatile suspended solids
waste-activated sludge

Xi



Symbols

An

°C

$K

Mg
pumhos
um

nf

Calculated Parameters

HRT
I1AF

J
J@20°C
Jsp
PNeT
OnNeT

R

RR

SRT
SRT?-day
TMP

Net Osmotic Pressure of the Feed and Permeate

Degrees Celsius

Thousands of Dollars

Microgram

Micromhos

Micron

Osmotic pressure of the feedstream (psi)

Hydraulic Retention Time (hours)
Integrated Averaging Factor

Membrane Flux (gfd)

Temperature Corrected Membrane Flux (gfd)
Specific Flux (gfd/psi)

Net Operating Pressure (psi)

Net Permeate Rate (gpm)

Salt Rejection (%)

Recycle Ratio

Sludge Retention Time (days)

Average Sludge Retention Time over 7 days
Transmembrane Pressure (psi)

Xii



1. Executive Summary

Wastewater reclamation is gaining popularity worldwide as a means of conserving natural
resources used for drinking water supply. The use of membrane bioreactor (MBR) technology,
which combines conventional activated sludge treatment with low pressure membrane filtration,
has been proven to be a feasible and efficient method of producing reclaimed water. The
membrane component of the MBR process eliminates the need for a clarifier and is performed
using low-pressure membranes such as microfiltration (MF) or ultrafiltration (UF). MBR
technology offers several advantages to conventional wastewater treatment including reduced
footprint, consistent and superior effluent water quality and ease of operation. For many areas, it
is necessary to further treat reclaimed wastewater to reduce its inherent salinity making it useable
for irrigation and industrial use. The superior effluent water quality of the MBR process makes
it suitable for further treatment by reverse osmosis (RO) membranes as a final polishing step in
reducing the salinity of reclaimed water.

The City of San Diego and its research consultant, Montgomery Watson Harza, MWH, have
been evaluating the MBR process through various research projects since 1997 (Adham et al.,
1998, 2000, 2001). Previous research has primarily focused on the feasibility of using MBR
technology to produce reclaimed water. In 2001, the City of San Diego was awarded a
cooperative agreement by the Bureau of Reclamation to further evaluate the MBR technology for
its potential application to water reclamation. The main purpose of the study was to evaluate
several leading manufacturers in an effort to encourage competition within the MBR industry. In
addition, the study focused on optimizing MBR operation for water reclamation. Accordingly,
the project team performed a parallel comparison of four leading MBR suppliers including US
Filter Corporation/Jet Tech Products Group, Zenon Environmental, Inc., lonics/Mitsubishi
Rayon Corporation, and Enviroquip Inc./Kubota Corporation.

The four MBR systems were evaluated at the pilot-scale level while operating on wastewater
from the Point Loma Wastewater Treatment Plant (PLWTP) located in San Diego, CA.

Phase | testing consisted of the operation of the Kubota and US Filter MBR systems on raw
wastewater for over 3,500 hours (146 days) and operation on advanced primary effluent for over
1,200 hours (50 days). During Phase Il testing, the Zenon and Mitsubishi MBR systems were
operated on advanced primary effluent for over 4,000 hours (187 days). As part of Phase |
testing, effluent from the Kubota MBR system was further treated using reverse osmosis (RO)
membranes provided by two leading RO manufacturers. The RO membranes were operated for
over 1,700 hours (70 days) and 780 hours (32 days) with Kubota MBR effluent produced from
raw wastewater and advanced primary effluent, respectively. The RO pilot unit consisted of two
single pass trains, which were configured to allow operation at 50 percent recovery. Based on
results of this testing, the project team is confident that RO membranes operating on MBR
effluent could be successfully operated with a recovery between 75 percent to 90 percent which
is the typical operating range for brackish groundwater.

The MBR systems tested were evaluated for their ability to produce high quality effluent and to
operate with minimum fouling for a reasonable time between chemical cleanings. Furthermore,



operation was optimized by evaluating performance on various types of wastewater (raw and
advanced primary) and at different Hydraulic Retention Time (HRT) and flux rates. Overall the
four MBR systems were capable of operating on advanced primary effluent, containing
coagulant and polymer residual, with little fouling. In addition, each system successfully
removed organic biochemical oxygen demand (BOD) consistently below 2 milligrams per liter
[mg/L]), particulate (turbidity < 0.1 Nephelometric Turbidity Units [NTU]) and microbial
contaminants (up to 6 log removal of total and fecal coliform). Also each system consistently
achieved nitrification throughout the testing period with influent wastewater ammonia as
nitrogen (NHs-N) averaging 30 mg/L and MBR effluent ammonia <1 mg/L. Though it was not a
goal of this study, the Kubota MBR achieved denitrification by the inclusion of an anoxic zone,
which is a required portion of their system. It was also determined that it is feasible to operate
the MBR processes at flux rates exceeding 20 gallons per square foot per day (gfd) and HRT as
low as 2 hours. Lastly, effluent from the Kubota MBR, the only MBR tested upstream of RO,
was shown to be suitable feed water for different types of RO membranes tested.

Cost estimates were developed for full-scale MBR reclamation systems ranging from

0.2-10 million gallons per day (MGD). These estimates included both capital and operational
costs related to the MBR process and subsequent disinfection. The costs associated with the
membrane portion of the MBR systems were obtained from the four participating MBR
suppliers. All other costs including headworks, biological process and disinfection costs were
estimated from preliminary design calculations performed by MWH. Results of the cost analysis
($/1000 gal) revealed that 1-MGD MBR water reclamation systems, designed to operate on raw
wastewater, ranged from $1.81-$2.23. Cost estimates ($/1000 gal) for 1-million gallon (MGD)
MBR water reclamation systems designed to operate on advanced primary effluent ranged from
$1.57-$2.00.



2. Introduction

2.1 Background

Due to diminishing water supplies and increasing population, wastewater reclamation is
becoming necessary throughout the world to conserve natural water resources used for drinking
water supply. The membrane bioreactor (MBR) is a leading edge technology currently being
used in countries around the world for water reclamation. Due to advances in the technology and
declining costs, the application of MBR technology for water reclamation has increased sharply
over the past several years. With the rapid growth of MBR technology, it is important to address
the following issues: qualification of new suppliers, evaluation of operating parameters, and
refinement of full-scale MBR cost estimates.

Worldwide market research has identified the following suppliers to be established
manufacturers of MBR systems for the treatment of municipal and industrial wastewater: Zenon,
Mitsubishi, Suez-Lyonniase-des-Eaux, Kubota and X-flow (Adham et al., 1998; van der Roest et
al., 2002; WERF 2003). Of these suppliers, only two (Zenon and Mitsubishi) were established in
the US market at the onset of this study. However, several new MBR manufacturers have
recently entered the US market, which offer systems for the treatment of municipal wastewater.
The two most prominent new comers include US Filter/Jet Tech Products Group and the Kubota
Corporation. Both manufacturers provide systems, which have unique design innovations that
are different from the MBR systems currently established in the US market. For example, the
Kubota MBR uses flat sheet membranes rather than hollow fiber membranes for solid-liquid
separation while the US Filter MBR system uses a jet aeration process to mitigate membrane
fouling. Increasing the selection pool of MBR manufacturers in the US market is important
because choosing the best supplier often comes down to specific site requirements and/or
limitations (Wallis-Lage et al., 2003).

Some of the key operating parameters, which effect the footprint and cost of full-scale MBR
systems, include SRT, HRT and membrane flux. A survey of full-scale MBR plants

(Adham et al., 1998) revealed typical values for each of these parameters: SRT >30 days; flux
(continuous) =15 gfd; and HRT = 20 hr. However, recent pilot studies have demonstrated MBRs
could operate with limited success under more optimal conditions including: HRT 2-4 hours
(Adham et al., 2000); SRT 8 days (Mclnnis, 2003); flux 35 gfd (van der Roest et al., 2002).
Further research is necessary to determine the limitations of the design parameters to provide
guidelines to the wastewater industry.

To date the application of MBR systems for municipal wastewater reclamation has focused on
the treatment of two sources of wastewater: raw sewage and primary effluent. Another potential
source of reclaimed water is advanced primary effluent. Advanced primary treatment differs
from primary wastewater treatment in that it typically includes the addition of coagulants and/or
polymers for solid and organic removal. Some of the potential benefits of operating MBR



systems on advanced primary effluent, as opposed to raw sewage, includes: reduction of process
air requirements due to reduced solid/organic loading, lower pre-screen maintenance
requirements, and reduced foot-print. A major drawback to operation on advanced primary
effluent is the potential for chemical addition (particularly organic polymers) to negatively
impact the performance of the membranes. The impacts of these chemicals on MBR performance
have not been previously studied.

In many water reclamation facilities across the world, it is necessary to reduce (total dissolved
solids) TDS to make the water usable for irrigation and industrial applications. A recent survey
sponsored by WERF (Foussereau, et al., 2002) evaluated over 100 full-scale water reclamation
facilities worldwide, which use membrane technology as tertiary treatment. Results from the
study revealed that over 97 percent of the surveyed plants, which required TDS and organic
removal, used RO membrane technology. Furthermore, greater than 40 percent of the plants
identified in the study used MBR technology for tertiary treatment with a limited number of
these plants being used as pretreatment to RO.

A recent literature review identified MBR technology as the newest method of pretreatment for
[...]
e Evaluate the feasibility of new MBR systems for water reclamation

e Assess the impact of coagulant and polymer addition to the MBR feed water

e Optimize the MBR process operation (pre-treatment/post-treatment)

e Evaluate the suitability of various newly developed RO membranes on MBR effluent

e Develop and refine cost estimates for full-scale MBR systems used to produce reclaimed
water



3.

3.1

Conclusions and Recommendations

Operational Performance

3.1.1 MBR Systems

3.1.1.1 US Filter

The US Filter MBR system operated on both raw wastewater and advanced primary
effluent with minimal increase in Transmembrane Pressure (TMP) with a flux of 15 gfd
and HRT of 6 hours.

The rate of fouling observed on the US Filter membrane, as measured by the rise in TMP,
increased with flux.

On numerous occasions during operation on raw wastewater, several components of the
US Filter MBR pilot clogged with debris and hair resulting in temporary shut down.

3.1.1.2 Kubota

The Kubota MBR system operated on both raw wastewater and advanced primary
effluent with minimal increase in TMP with a flux of 15 gfd and HRT of 5 hours.

Post cleaning, moderate foaming occurred in the aerobic tank of the system. However,
normal process operation, which included the transfer of mixed liquor suspended solids
(MLSS) from the aerobic zone to the anoxic zone, mitigated the foaming completely with
in 1 or 2 days after cleaning.

On two occasions during testing, the camlock fitting on the discharge side of the
submersible transfer of the Kubota MBR pilot became detached due to oxidation
resulting in temporary shutdown.



3.1.1.3Zenon

The Zenon MBR system operated with minimal increase in TMP under extreme
operating conditions including flux of 22gfd and HRT of 2 hours; during this time
maintenance cleans were employed three times per week to mitigate membrane fouling.

The vacuum pressure of the Zenon membrane increased sharply when a partial loss of
nitrification occurred.

During the initial testing period, the variable frequency drive (VFD) controlling feed
water flow rate to the Zenon MBR pilot failed, which resulted in unstable operation.

3.1.1.4 Mitsubishi

3.1.2

The Mitsubishi MBR system operated with moderate increase in TMP with flux of 15 gfd
and HRT of 2.8 hours.

It was necessary to modify the blower system of the Mitsubishi MBR pilot system in
order to maintain sufficient dissolved oxygen (DO) during operation at 15 gfd.

Post cleaning, the biological portion of the Mitsubishi MBR was unstable, which caused
a significant amount of foaming to occur in the aerobic tank.

RO Membranes

The Saehan 4040 BL and Hydranautics LFC3 RO membranes operated with minimal
fouling on effluent from the Kubota MBR during operation on raw wastewater and
advanced primary effluent.

The average net operating pressure of the Saehan 4040 BL (low-pressure) RO
membranes measured during testing was 45 pounds per square inch (psi).

The average net operating pressure of the Hydranautics LFC3 (fouling resistant) RO
membranes measured during testing was 120 psi.

A 1-2 mg/L dose of chloramine in the RO feed was effective at mitigating biofouling.

The RO membranes tested achieved excellent salt rejection ranging from
96 percent-98 percent.

Screening

Operational issues were experienced with the wedge-wire prescreen equipped on the US
Filter MBR Pilot during operation on raw wastewater.

Minimal maintenance was required on the rotary brush prescreen equipped on the Kubota
pilot during operation on raw wastewater.



3.2

3.2.1

3.2.2

3.2.3

3.24

The Roto-Sieve (RS) Model 6013-11 drum screen operated with minimal maintenance
for more than 4,000 hours of operation on primary effluent.

Water Quality

Particulate Removal

All MBR systems tested achieved excellent turbidity removal. Feed turbidity ranged
from 36-210 NTU; average effluent turbidity of all systems was < 0.1 NTU.

Organic Removal

All MBR systems tested achieved excellent organic removal with average effluent BOD,
total organic carbon (TOC) and chemical oxygen demand (COD) concentrations <2
mg/L, <9 mg/L and <31 mg/L, respectively.

Biological Nutrient Removal

All MBR systems tested achieved complete nitrification (NHz<1 milligrams per liter as
nitrogen [mg/L-N]) throughout testing.

The Kubota MBR system achieved complete denitrification during Part 1 testing and
partial denitrification during Part 2 testing.

Partial enhanced biological phosphorus removal (EBPR) occurred in the Kubota MBR
system during Part 1 testing.

Microbial Removal

Total and fecal coliforms measured in the US Filter permeate ranged from
230 to 3,000 most probable number (MPN)/100 milliliter (mL) and 22 to 230 MPN/100
mL, respectively.

Repetitive sampling of the US Filter permeate indicated that the observed coliform
breakthrough may have resulted from the pore size distribution of the membranes and
contamination during backwashing.

Total and fecal coliform measured in the Kubota permeate were consistently
<2.2 MPN/100 mL.

Total and fecal coliforms measured in the Zenon permeate ranged from

14 t0 5,000 MPN/100 mL and <2.2 MPN/100 mL, respectively; however, after
disinfecting the permeate side of the membranes all total and fecal coliform
measurements in the Zenon permeate were <2.2 MPN/100 mL.

Total and fecal coliform measured in the Mitsubishi permeate were consistently
<2.2 MPN/100 mL.



3.3

3.4

3.5

CDHS Approval

As part of the California Department Health Services (CDHS) requirements, the project
team conducted virus challenge experiments on the Kubota MBR system towards the end
of Phase I pilot testing. These results were presented in a report to CDHS (Adham and
DeCarolis, 2003).

During this study, the Kubota and US Filter MBR systems were approved to meet the
requirements of the CDHS for Title 22 Water Recycling Criteria.

The Zenon and Mitsubishi were approved to meet the CDHS Title 22 Water Recycling

Criteria based on previous testing conducted by the project team
(Adham et al., 2001a & 2001b).

Costing Analysis

Cost estimates ($/1000 gal) for 1-MGD MBR water reclamation systems designed to
operate on raw wastewater ranged from $1.81-$2.24.

Cost estimates ($/1000 gal) for 1-MGD MBR water reclamation systems designed to
operate on advanced primary effluent ranged from $1.48-$1.91.

Other Conclusions

All MBR systems tested operated successfully on advanced primary effluent containing
polymer and coagulant residual.

The MBR systems tested operated with reasonable cleaning intervals.

The Kubota and US Filter MBR systems operated successfully on raw wastewater and
were capable of producing effluent water quality suitable for RO.

Cleaning with 2 percent citric acid was found to be the most effective method for
membrane cleaning due to the presence of ferric chloride in the MBR feed water.

O&M associated with pre-screening was significantly reduced during operation on
advanced primary effluent as opposed to raw wastewater.

MBR operational characteristics and performance varied among the four MBR suppliers.

10



3.6 Recommended Future Work

This project has built on previous knowledge gained by the project team with regards to the
application of the MBR process for wastewater reclamation. Through pilot-scale testing, it has
been demonstrated that MBR systems from 4 major suppliers can successfully operate on
advanced primary effluent containing polymer and coagulant residual. This finding is significant
as it increases the number of suppliers and feed water sources municipalities can choose to meet
reclamation needs using the MBR process. In addition, valuable cost information was generated
showing a significant cost savings for MBR systems designed to operate on advanced primary
effluent as opposed to raw sewage.

Due to the increasing application of MBR technology for wastewater reuse in the United States,
the project team has identified the following future research needs that can be evaluated at the
pilot-scale level:

e Optimization of MBR systems to achieve high-level phosphorus removal (e.g., effluent
Total Phosphorus <0.1 mg-P/L).

e Evaluation of anaerobic MBR systems to demonstrate process advantages including
reduced energy and biomass production.

e Testing of future MBR suppliers to the US municipal wastewater treatment market
including Pall Corporation, Norit, Hydranautics, Dynatec, and Huber to meet Title 22
reclaimed water standards.

e Testing of RO membranes on MBR effluent under more aggressive operating conditions
such as higher flux (12-14 gfd) and recovery rates (75-90 percent).

e Evaluation and optimization of MBR systems to remove endocrine disrupting compounds
(EDCs) and pharmaceuticals present in municipal wastewater.

In addition, the project team strongly recommends that the City of San Diego and Reclamation
apply the knowledge gained from this and previous research studies to build and implement a
1-5 MGD MBR water reclamation demonstration facility. This demo-scale facility would
provide valuable information regarding potential scale-up and reliability issues of MBR systems
as applied to wastewater reclamation. In addition, the facility will provide valuable information
to the City of San Diego and other municipalities across the US, regarding the operation and
maintenance of full-scale MBR systems for water reclamation.

11



4. Materials and Methods

4.1 Testing Site

The pilot site used for this study was the Point Loma Wastewater Treatment Plant (PLWTP)
located in San Diego, California. Treatment at PLWTP consists of advanced primary treatment,
which includes influent screening and grit removal followed by chemical coagulation,
flocculation, sedimentation and effluent screening. PLWTP currently uses between

0.5-1.0 MGD of potable water for on-site irrigation and industrial use. The City of San Diego is
considering building a MBR system to reclaim wastewater onsite to meet these needs.

Pilot testing was conducted on a concrete slab located at PLWTP. The site had access to
sufficient wastewater supply, electrical power, and discharge channels. Proper drainage lines
were provided by the City to meet the needs of all pilot equipment. A schematic of PLWTP,
showing the location of the feed water supply used for pilot testing, is provided in Figure 4-1
(See appendix A for figures)..

4.2 Feed Water Quality Characteristics

A primary objective of this study was to determine the impacts of various treatment and
chemical addition processes on MBR performance. Thus, the MBR pilot systems were operated
using two distinct wastewater sources: municipal raw sewage and advanced primary treated
effluent. Advanced primary treatment typically includes the addition of coagulants and/or
polymers for solids and nutrients removal. The impacts of these chemicals on MBR
performance have not been previously studied.

Municipal raw sewage used for the study was passed through an influent screening and grit
removal process; a portion of this screened sewage was diverted to the MBR systems during the
early portion of the pilot study. Sewage treatment at PLWTP includes chemical
coagulation/flocculation/sedimentation. Chemical addition includes ferric chloride

(27 mg/L, average dose) and a long chain, high molecular weight anionic polymerl

(0.15 mg/L, average dose). A portion of the advanced primary effluent from PLWTP was
diverted to the MBR pilot units during the later portion of the pilot study. Both source waters
were further screened prior to MBR treatment.

4.3 Experimental Set-Up
Figures 4-2, and 4-3 are schematic diagrams of the pilot treatment trains for Phase | (Part 1 & 2)
and Phase 11, respectively. During Phase I testing, Kubota and US Filter were operated on raw

wastewater (Part 1) and advanced primary effluent (Part 2). Phase Il testing included operation
of Zenon and Mitsubishi on advanced primary effluent.

13



4.3.1 Kubota MBR
A general process flow schematic of the Kubota MBR pilot system is provided in Figure 4-4. As
shown, the operating volume of each zone within the process tank is as follows:

e Denitrification/anoxic zone = 1,695-gal (6.42 cubic meters [m?])
e Pre-nitrification zone = 638-gal (2.41 m°)
e Nitrification zone = 2,664-gal (10.09 m%)

Feed water passed through a 3.2 millimeter (mm) traveling band screen before entering the feed
holding tank. Next, the feed water was pumped from the feed holding tank to the denitrification
zone using a submerged pump with a programmable logic controller (PLC). Water was then
pumped to the pre-nitrification zone where it was aerated with fine bubble air. Mixed liquor then
flowed by gravity to the nitrification zone where filtration occurred. Constant coarse bubble
aeration was provided in the nitrification zone to minimize fouling. This aeration generated an
upward sludge crossflow over the membrane surface of approximately 0.5 m/s. Mixed liquor
overflowed back to the denitrification zone at a rate which is approximately 4 times the permeate
flow rate. Lastly, sludge was wasted daily from the pre-nitrification zone to maintain a constant
sludge age.

As shown at the top of Figure 4-4, the nitrification zone contained an upper and lower membrane
cassette. This double deck (DD) configuration offers several benefits (van der Roest et al, 2002)
including reduction of the membrane foot print, reduction of the biological volume consumed by
the membrane system and reduced air consumption used for membrane cleaning. The DD also
yields a more controllable biological process and reduces the possibility of short circuiting

Each membrane cassette contained 100 individual Type 510 flat membrane sheets to provide a
total membrane area of 1,721 square feet (ft*) (160 square meter [m?]). The use of flat sheet
membranes to separate activated sludge into solid and liquid is a unique feature of the Kubota
MBR system. Specifications of the Kubota Type 510 flat sheet membrane are provided in Table
4-1. Photos of the Kubota pilot unit and the Type 510 flat sheet membrane are provided in
Appendix D.

During Phase | (Part 1 and Part 2) pilot testing, the Kubota membrane was operated at a flux
equal to 15 gfd (25 liters per hour per square meter [L/hr-m?]) and a constant coarse bubble
airflow of 55 standard cubic feet minutes (scfm) (1.6 cubic meter per minute [m*/min]). During
Part 1, fine air bubble airflow of 10 scfm (0.3 m*min) was applied, as necessary, to maintain DO
in the nitrification tank at a concentration of 2.0 mg/L. The membrane was operated using a
filtration cycle of 9 minutes followed by a 1 minute relaxation period. During relaxation
filtration stopped; coarse bubble aeration continued. Nitrified mixed liquor was circulated at
approximately 80 gpm (303 liters per minute [L/min]).

4.3.2 US Filter MBR

A general process flow schematic of the US Filter MBR system is provided in Figure 4-5. The
US Filter/Jet Tec MBR pilot was equipped with a 1,000-gallon (3.79 m®) anoxic tank (not
shown), 1,500-gallon (5.7 m®) aerobic tank, 90-gallon (0.34 m*) membrane tank and a 163 gallon
(0.6 m®) filtrate tank. Throughout testing, the system was operated with nitrification only.

14



Accordingly, before start up, the system was modified to allow feed water to bypass the anoxic
tank. During pilot operation, feed water was center fed through a 1.0 mm wedge wire slotted
rotary screen. Screened wastewater then flowed by gravity to a feed equalization tank, which
controlled flow to the aerobic tank. The equalization tank contained a submersible pump, which
transferred wastewater to the aerobic tank. Level control float switches, placed in the aerobic
tank, were used to turn the pump on/off. These level switches were adjusted shortly after start up
to lower the average operating level of the tank in order to reduce the HRT. Because of the
reduced depth in the aerobic tank, it was also necessary to modify the blower supplied on the
pilot to maintain adequate DO. The mixed liquor (MLSS) in the aerobic tank was aerated using